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= y CENTRE FOR DEVELOPMENT OF STONES
‘” #A’ (An autonomous erganisation promoted by Government of Rajasthan and RIICO)

SP-8, SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 022, INDI/
150 9001:2008 Phone: +91-141-5122609, 5122610,  Fax: +91-141-5122610
Email: info@cdos-india.com, Website: www.cdos-india.com

STONE TESTING LABORATORY
(R&D CENTRE)

Test Report No. — 2014-15/010

TEST REPORT
1. Name and address of the Maruti Granites & Marbles Pvt. Lid.,
customer H-279/280, Udyog Vihar, Sukher,

Udaipur-313004
Rajasthan, India

2.  Reference No. Letter dated October 31, 2014

3. Rock Type Marble

4. Commercial Name Dazzle Onyx

5. Customer Sample iD No. MGM-71

6.  Location of the Sampie Viilage Kothara, Talwada, F\’ajasthan

T Nature of the Sample Machine cut

8. Condition of Sample OK

8.  Date of receipt of sample Movember 03, 2014

10. Date of testing November 03, 2014 to November 13, 2014
[ TEST RESULT
i' S.No. | Sample Mark , Content ( % )

|

,’ Si0, ‘| Ca0 MagO LOI Fe,O, AlL,O,
l 1. 8/2014-15/M/09 0.40 \ 29.40 2158 47.25 0.96 5| Traces II

Date of issue of report: November 19, 2014

(Anil Kun}er‘\/,e?r(na
Sr Géo!ogisL )’

***End of Test Repart™*

Page1/1
Disclaimer:
% 'The laboratory studics and test results pertain only 1o the samples supplied by customer and it shall not be generalized for the similar rock Lype and its
location
< CDOS will not be responsible with respect o any claims. damages or losses from (he use of above test report,
< This test report shall not be reproduced without written approval by CDOS Doc. No.: CDOS/TR/O01
<+ The test results can not be used as evidence in any court or legal Prm.cednw:a Rev, No.: 03

Rev. Date: April 10, 2014
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CENTRE FOR DEVELOPMENT OF STONES

(An autonomaous organisation promoted by Governiment of Rajasthan and RICO)
SP-8, SITAPURA INDUSTRIAL AREA, PHASE (1V) JAIPUR-302 022, INDT/
Phone: +914141-5122609.5122610, Fax: +91-141-5122610
Email: info'ct cdos-india.com. Website: www.cdos-india.com

STONE TESTING LABORATORY

Certificate No. : T-2487 {R&ﬁ CENTR E)

Test Report No. — 2014-15/097

1. Name and address of the Maruti Granites & Marbles Pvt. Ltd.,
customer H-279/280, Udyog Vihar, Sukher,

Udaipur-31004
Rajasthan, India

2 Reference No. Letter dated October 31, 2014

3.  Rock Type Marble

4. Commercial-Name Dazzle Onyx
Customer Sample ID No. MGM-09 to MGM-48 & MGM-55 to MGM-60
Location of the Sample Village Kothara, Talwada, Rajasthan

7. Nature of the Sample Machine Cut
Condition of Sample OK

8. Date of receipt of sample November 3, 2014

10.  Date of testing November 7, 2014 to November 14, 2014

Compressive Strength (Test Method-EN 1926:2008)

{Room Temperature —21.0°C)

S.No. ’ Sample Mark Length Width Height Breaking | Compressive Strength
i | (mim) | {mm} {mm) Load (KN} | (MPa} = -
Zone | -
1, 14/2014-15/M/626 51.32 51.16 51.46 239.000 91.03
2 14/2014-15/MI627 51.85 50.8 51.69 214,800 81.55 |
3 14/2014-15/M/626 50.76 | 50.44 | 5161 | 244.200 95,34
4 14/2014-15/M/629 51.21 | 51.58 | 51.82 |  238.400 ) 90.25
5 14/2014-15/MB31 50.35 50.54 50..75 210,200 82.60 |
8. 14(2014-15/M/633 | 51.34 50.49 51.89 237.200 | 9151
7 14/2014-15/M/634 50.39 50.42 51.41 218.600 | 86.04
8. | 14/2014-15Mis41 51.04 50.54 51.55 245.400 B 95.13
9. | 14/2014-15/M/642 50.74 | 50.43 50.69 224,800 B 87,85
100 | 14/201415/Mi644 50.58 50,65 5185 212.900 | 83.10
- Average Value
- Standard Deviation

2

Disclaimer: =

% The laboratory studies-and test results pertain only to the samples supplicd by customer and it shall not
locati 1
ocation. i

B
0

CDOS will not be responsible with respeet to any claims, damages or losses from the use of above test r:'ﬁ_n
This test repart shall not be reproduced without written approval by CDOS,
The test results can not be used as evidence in any court or legal proccedings.
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CENTRE FOR DEVELOPMENT OF STONES

(An autonomous organisation promoted by Government of Rajasthan and RIICO)
SP-8, SITAPURA INDUSTRIAL AREA, PIIASL (IV) JATPTR-302 022, INDI

Phone: +91-141-5122609, 5122610,

Fax; +91-141-5122610

Email: info@ cdos-india.com. Website: wiwvw.cdos-india.com

STONE TESTING LABORATORY

Certificate No. : T-2487 {R&Q CgNTQE}
Test Report No. — 2014-15/097
S.No. | Sample Mark [ Length Width Height Breaking | Compressive Strength
) | | (mm) (mm) {mm) Load (KN) {MPa) ]
Zone ll
[ 1. | 14/2014-15/M/E35 50.93 50.65 | 51.08 | 171.200 66.37 |
2. | 14/2014-15M/636 51.73 50.97 51,61 152.400 57.80
[ 3 14/2014-15/M/637 50.42 51.26 51.68 172.100 66.59
| 4 | 14/2014-15/M/638 51.04 51.94 51.91 150.200 56,66
[5 [ 14/2014-15/M/639 51.27 50.34 50.31 126.300 48.94
8. 14/2014-15/M/B40 | 50.79 50.86 51.36 192.800 74.64 |
7. 14/2014-15/M/643 ] 50.36 51,53 50.99 125.800 48.48
8. 14/2014-15/0M/B45 | 50,44 | 51.64 51.83 188.100 72.22
A ) Average Value 61.46
\ _ Standard Deviation 10.01 |

Flexural Strength (Test Method-EN 12372:2008)

{Room Temperature ~ 20.4°C)

S.No. | Sample Mark Length Width Height Breaking Flexural Strength (MPa)
- {mm) {mm} {mm) Load (KN)

| 1. | 14/2014-15/M/606 300.00 49.97 51.20 7.160 20.50
2 [ 14/2014-15/M/607 300.00 51.83 50.20 8.080 23.20 |

ad 14/2014-15/M/608 300.00 50.60 50.44 ~ T7.230 21.06

4. 14/2014-15/M/609 300.00 49.45 49.63 | 5.310 B 1635
|5 | 14/2014-15/M/610 |  300.00 49.10 50.28 3670 11.09
6. | 14/2014-15/M/B11 300.00 49.21 51.44 6.180 ~17.80
| 7. | 14/2014-15/M/B12 300.00 49.33 50.28 | 5.280 15.88 |
8 | 14/2014-15/M/613 300.00 51.08 51.58 5.400 17.66
9. | 14/2014-15/M/B14 300.00 50.93 .51.61 5550 1534 |
10. | 14/2014-15/M/B15 300.00 50.32 50.54 3.800 11.08 |
11. | 14/2014-15/M/616 300,00 49.05 50.29 3.830 | 11.58 |
12, 14/2014-15/M/617 300.00 5183 | 51.40 4.780 13.08
13, | 14/2014-15/M/618 300.00 | 51.70 | 51.40 7.160 19.66

14, | 14/2014-15/M/619 300,00 | 51.71 | 51.60 4.250 11.58

15. | 14/2014-15/M/620 300.00 51.82 | St52 6.700 18.27

16. | 14/2014-15/M/621 300.00 - 49.25 49.30 4.330 1856

17. | 14/2014-15/M/622 300.00 | 51.60 | 51.86 | 6.750 18.24
18, | 14/2014-15/Mi624 300.00 | 51.0¥ 51.69 5.130 1410
19. | 14/2014-15/M/B25 300.00 5170 59240 | 4600 12.63 |
20. | 14/2014-15/M/626 | 300.00 50.87 51.51 | 7770 | 2159 |
Average Value 16.21
Standard Deviation 3.80 |

T < Page 2/3
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Disclaimer: J\ ""-"\‘ i /

= . » . e, . £
< The laboratory studics and test results pertain only to the samples supplicd by customer and it shall not b\ repgralizedfor
8] - “,

location.

 This test report shall not be reproduced without written approval by CD(

4 The test results can nol be usced as evidence in any cowrt or legal proceedings.

T (1308 will not be responsible with respect to any claims. damages or losses fram the use of above test report, 7

Doe. No.o: CDOS/TRAOL
Rev. Noc: 03
Rev. Date: April 10, 2014
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Certificate No. : T-2487

CENTRE FOR DEVELOPMENT OF STONES

(An antonomous organisatien-promoted by Government of Rajasthan and RIICO)
SP-8, SITAPURA INDUSTRIAL AREA, PITASE (IV) JAIPUR-302 022, INDL!
Phone: +91-141-5122609, 5122610. Fax: +91-141-5122610
Email: inlo@ cdos-india.com. Website: www.cdos-india.com

STONE TESTING LABORATORY
(R&D CENTRE)

Test Report No. — 2014-15/097

Slip Resistance Value (Test Method- EN 14231:2003)

Dry Condition (Machine Cut)

{Room Temperature — 20.8°C)

| S.No. | Sample Mark Slip Resistance Value (SRV - Dry) Slip Resistance Value |
1 2 3 4 5 6 | 7 | 8 |(SRV -Dry) {Average
\ value of last five
| readings) |
1. 14/2014-15/M/652 | 80 | 75 75 = 1Ll = 75 75 75 |
2. 14/2014-15/M653 85 85 80 | 80 |8 | 80 .| 80 | 80 80 |
3 14/2014-15/Mi654 80 80 75 75 4 75 75 75 75 75
4. 14/2014-15/MI655 85 20 80 79 il Fis 75 Fid] 75
B 14/2014-15/M/B58 B N 70 70 70 70 [ 7O 70 | 70 70
6. 14/2014-15/M/657 80 80 80 75 Al & 7S |75 75
| ) Average Value of Slip Resistance Value {SRV-Dry) 5

Wet Condition {Machine Cut)

{Water Temperature-20.3°C}

| S.No. | Sample Mark Slip Resistance Value (SRV - Wet) [ Slip Resistance Value
1 2 T B g {(SRV -Wet) (Average
| | | value of last five

readings)
[ 1 14/2014-15/M/652 60 60 55 55 | 55 55 55 55 55
2. 14/2014-15/MIB53 60 &80 80 60 60 | &0 60 &80 60
|3 14/2014-15/M/654 60 jsi] 60 60 60 60 60 60 60
4. 14/2014-15/M/855 60 60 60 60 60 80 80 80 60
a: 14/2014-15/MiB58 5 | &5 55 55 55 55 56 | S5 55
6. 14/2014-15/M/857 55 ] 55 55 55 ] 55 55 25 55
Average Value of Slip Resistance Value (SRV-Wet) R 58

Date of issue of report: November 14, 2014

(Ani Kutrigf Meqiid
SkiGedlogist

Authoris%h ?qug?,
s

***End of Test Report**

Page 3/3

Disclaimer:

location.
= CDOS will not be responsible with respect to any claims. damages or losses from the use of above test report,

<+ This test report shall not be reproduced without written approval by CDOS.
<+ The test results can not be used as evidence in any courl or legal proceedings,

< The laboratory studies and test results pertain only to the samples supplied by customer and 1t shall not be generalized for the similar rock type and its

Doe. Noo: CDOSTRAOL
Rev. No.: 03
Rev. Date: April 14, 2014
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CENTRE FOR DEVELOPMENT OF STONES
{An autonomous organisation promoted by Government of Rajasthan and RIICO}
SP-8, SITAPURA INDUSTRIAL AREA, PLIASE (IV) JAIPUR-302 022, INDL!
Phone: +91-141-5122609, 5122610, Fax: +91-141-5122610
Email: info@cdos-india.com, Website: www.cdos-india.com

STONE TESTING LABORATORY
(R&D CENTRE)

Test Report No. — 2014-15/098

TEST REPORT |
1. Name and address of the Maruti Granites & Marbles Pvt. Ltd.,
customer H-279/280, Udyog Vihar, Sukher,

Udaipur-31004
Rajasthan, India

2. Reference No. Letter dated October 31, 2014
3.  Rock Type Marble
Commercial Name Dazzle Onyx
5. Customer Sample ID No. MGM-01 to MGM-08, MGM-49 to MGM-54 & MGM-61 to
MGM-70
6. Location of the Sample Village Kothara, Talwada, Rajasthan
7.  Nature of the Sample Machine Cut
8. Condition of Sampie OK
9. Date of receipt of sample November 3, 2014
10. Date of testing November 7, 2014 to November 14, 2014
; TEST RESULT |

Water Absorption at Atmospheric Pressure (Test Method- EN 13755:2008)

(Room Temperature — 20.2°C & Water Temperature —20.5°C)

5.No. | Sample Mark | Weight before oven | Weight after oven | Weight after immerse | Water Absorption (%)
(gm) . (gm) (gm)
1. | 14/2014-15/M/598 40439 | 40431 | 404.53 0.05 |

2. | 14/2014-15/M/589 390.82 390.76 390.87 0.03

3. | 14/2014-15/M/600 405.88 405.81 405.98 | 0.04

4. 14/2014-15/M/601 402.05 401.94 402.20 0.06

B 14/2014-15/M/602 393.45 393.38 393.49 0.03

8. 14/2014-15/M/603 376.61 376.56 376.67 0.03
Average Value | 0.04

Disclaimer:
< The laboratory studies and Lest results pertain only to the samples supplied by customer and it shall not be generalized lor the similar rock type and ity

[ocation
& CDOS will not be responsible with respect to any claims. damages or losses from the use of above test report. o
<+ This test report shall not be reproduced without written approval by CDOS. Doc. Mo CDOSTR/OT
& The test results can not be used as evidence in any courl or legal proceedings. Rev. No.: 03

Rev. Date; April 10, 2014
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CENTRE FOR DEVELOPMENT OF STONES

(An autonomous organisation promoted by Government of Rajasthan and RIICO)
SP-8, SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 022, INDI/
Phone: +91~141-5122609, 5122610, Fax: +9i-141-5122610
Email: info(@cdos-india.com. Website: www.cdos-india.com

STONE TESTING LABORATORY

T.2487 (R&D CENTRE)

Test Report No. — 2014-15/098

Moh’s Hardness (Test Method -CDOS/TP/23)

S.No. Sample Mark Scratched with no. values
1. 14/2014-15/M/666 Between 310 4
14/2014-15/M/667 Between 3to 4

Abrasion Resistance (Test Method- EN 14157:2004)
(Room Temperature — 20.9°C)

S.No. | Sample Mark | Average Groove Width (in mm) Abrasion Resistance (mm)

1s 14/2014-15/MiiB46 i i6.76 16.93

= 14/2014-15/M/B47 17.34 17.51

3 14/2014-15/M/648 (3} 1626 16.43

4. 14/2014-15/M/648 (b) 16.42 i 16.59

. 14/2014-15/M/650 1Z.51 ~17.68

5. 14/2014-15/M/651 - 17.80 17.97 |
Average Value 17.19

Rupture Energy (Test Method- EN 14158:2004)

(Room Temperature —20.7°C)

S.No. | Sample Mark Rupture Height (h) (mm) Rupture Energy (W) (m/s”)
1. | 14/2014-15/M/659 350 3.43
2. 14/2014-15/M/660 400 3.92
3. 14/2014-15/Mi/661 400 ‘ 3.92
4 14/2014-15/M/662 450 4.41 |
g 14/2014-15/M/663 450 4.41
Average Value 4.02 |

Date of issue of report: November 14, 2014

o
Authorised 8¢

=*End of Test Report™*

Page 2/2
Disclaimer:
% The faboratory studics and test resuits pertain only Lo the sampics suppiied by customer and it shall not be generafized for the similar rock type and its
location.
s CDOS will not be responsible with respect o any claims. damages or losses from the use ol above test report,
< This test report shall nat be reproduced without written approval by CDOS. Doc. No.: CDOS/TR/01
< The test results can not he used as evidence in any coun or legal proceedings Rev. No.: 03

Rev. Date: April 10, 2014
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[ . CENTREFOR DEVEELOPMENT OF STONES
‘]i ”A€ {An aulonomous organisation promoted by Government of Rajasthan and RIICO)

SP-8. SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 022, INDIA
1S0 900 L2008 Phone: +91-141-3122609, 3122610, Fax: +91-141-5122610
Email: info@cdos-india.com, Website: www.cdos-india.com

i STONE TESTING LABORATORY
Certificate No. : T-2487 (R&D CENTRE)

Test Report No. — 2014-15/099
TEST REPORT = |

1. Name and address of the Maruti Granites & Marbles Pvt. Ltd.,
customer H-279/280, Udyog Vihar, Sukher,
Udaipur-313004
Rajasthan, India

2. Reference No. Letter dated October 31, 2014
3 Rock Type Marble
Commercial Name Dazzle Onyx

5.  Customer Sample ID No. MGM-72 to MGM-77

6. Location of the Sample Village Kothara, Talwada, Rajasthan

7 Nature of the Sample Machine Cut

8.  Condition of Sample OK

9. Date of receipt of sample November 3, 2014

10. Date of testing November 17, 2014 to November 18, 2014
I ; = == !
| TEST RESULT |

Visual Appearance (Test Method- EN 12057:2004, EN 12058:2004, EN 1469:2004)

Sample Mark — 14/2014-15/M/670 & 671

e Colour- Creamish White

s Grains Size - Fine to Medium grained

e Mineralogy — Rock is hard & compact in nature, fine to medium grained, equigranular,
creamish white with brownish spotted in colour. It is mainly consist of
calcite & dolomite with minor amount of ferromagnisum minerals and
grains are cemented by calcarious material. The rock is metamorphosed
identified as marble.

‘..;L \

(3 Eu?ih’udg,! fﬂ'lrl‘

Disclaimer:
<+ The laboratory studies and test results pertaim only to the samples supplied by customer and it shall nol be generalized for the similar rock type and its

location.
< CDOS will not be responsible with respect to any claims, damages or losses [rom the use ol above test report. )
<+ This test report shall not be reproduced without written approval by CDOS, Doc. No.: CDOS/TR/OI
o The test results can not be used as evidence in any court or legal proccedings. Rev. No.: 03

Rev, Daie: Aprii it 2014
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S CENTRE FOR DEVELOPMENT OF STONES
(fﬁ #&‘ (An autonomous orgamisation promoted by Government of Rajasthan and RIICO)
SP-8, SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 022, INDLA
Phone: +91-141-3122609, 5122610, Fax: +91-141-5122610
Email: info{@cdos-india.com. Website: www.cdos-india.com

1SO 90012008

STONE TESTING LABORATORY
Certificate No. 1 T-2487 (R&D CENTRE)

Test Report No. - 2014-15/099
Tactility (Test Method - EN 12057:2004, EN 12058:2004)

Sample Mark — 14/2014-15/M/673 & 674

Dazzle Onyx — No effect on surface due to mechanical finish such as detachment of speak/laths
of minerals. Voids & Holes were not observed. Stone is suitable for all purpose.

Date of issue of report: November 19, 2014

(Anil Kumat Yerma) ™
Sr. Geologist

% fin Wil W "
Authorised Signatory:
**End of Test Report*™
Page 2/2
Disclaimer:
4 The laboratory studies and test resuits pertain only to the sampies supplied by customer and it shall not be generaiized for the similar rock type and its
location,

< CDOS will nol be responsible with respect to any claims, damages or losscs from the use of above test report.
% This test report shall not be reproduced without writlen approval by CDOS. Doc. No.: CDOS/TR/01
< The test results can not be used as evidence in anv court or legal proceedings, Rev. No.: 03

Rev. Date: April 10, 2014
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CENTRE FOR DEVELOPMENT OF STONES

(An antonomous orgamisation promoted by Government of Rgjasthan and RIICO)
SP-8, SITAPURA INDUSTRIAL AREA, PHASE (IV) JAIPUR-302 (22, INDIL/
Phone: +91-141-5122609, 5122610, Fax: +9i-141-5122610
Email: info@cdos-india.com, Website: www.cdos-india.com

STONE TESTING LABORATORY
(R&D CENTRE)

Test Report No. — 2014-15/100

P = |
TEST REPORT |
T Name and address of the Maruti Granites & Marbles Pvt. Ltd.,
customer H-275/280, Udyog Vihar, Sukher,

Udaipur-313004
Rajasthan, India

2. Reference No. Letter dated October 31, 2014
3. Rock Type Marble
Commercial Name Dazzle Onyx
5. Customer Sample ID No. MGM-78 to MGM-80
Location of the Sample Village Kothara, Talwada, Rajasthan
Nature of the Sample Machine Cut
Condition of Sample OK
9. Date of receipt of sample November 3, 2014
10. Date of testing November 18, 2014
TEST RESULT |

Specular Gloss (Test Method- ASTM D523-08)
(Room Temperature -21.5°C)

S.No. | Sample Mark Angie 20° Angle §0° Angie §5° |
1. 14/2014-15/M/676 50.31 68.68 ] 80.88
z 14/2014-15/M/677 53.66 79.76 ] 92.92
Y 14/2014-15/M/678 ‘ 4291 | 60.69 » 87.34

B Average Value 48.96 ] 69.71 90.38

Date of issue of report: November 19, 2014

(Anil Kumar Vafma) y O\

Sr. ({981&;@&““-—' R gol)

Authorised\STgratory /-
N

**End of Test Report™*

Page1/1
Disclaimer:
= The laboratory studies and test results partain only 1o the samples supplied by eustomer and it shail not be generalized for the similar rock tvpe and its
location.
< UDOS will not be responsible with respect to any claims, damages or losses from the use of above test report.
%+ This test report shall not be reproduced without written approval by CDOS Doe. No.: CDOS/TRO1
< The testresults can not be used as evidence m any court or legal proceedings, Rev. No.: 03

Rev. Date: Aprii 10, 2014



